RADIO CONTROLLED ELECTRIC POWERED SPECIAL RACING BUGGY

Turso ULTIMA I

« SUPER LIGHTWEIGHT FOR QUICK ACCELERATION.

+ LONG SUSPENSION TRAVEL FOR TOP HANDLING ON EVEN THE WORST
TRACKS.

« NEW KELRON-TYPE CHASSIS FOR HIGH STRENGTH AND LIGHT WEIGHT.

- PERFECT COMBINATION OF SUSPENSION DESIGN AND WEIGHT
DISTRIBUTION FOR TOP HANDLING.

« MEGA"OQUTLAW STOCK" MOTOR INCLUDED.

« INDEPENDENT SUSPENSION ON ALL FOUR WHEELS WITH NEW RACE-
TESTED GEOMETRY.

OIL-FILLED GOLD SHOCK ABSORBERS ON ALL FOUR WHEELS.

» HIGH PERFORMANCE BALL DIFFERENTIAL.

« FULL BALL BEARING SET IS INCLUDED.

+ ADJUSTABLE RODS FOR QUICK "ON THE SPOT" CHANGES.

1270 SCALE
BATTERY: T.2Y-1200mah NiCd

RADIO: 2-Charnal
(Motlncluded)

B KT No3120 3R

Entire Contents B 1990, w&  Ing, V1.0




WARRANTY INFORMATION
90 Day Limited Warranty

It is expressly undersiond that the standard replace-
ment warmanty of the seller, a copy of which is an-
nexed to and made part of this agreement, shall be in
Licu of any and all other warranties, including the
warranties of merchantability and fitness foruse. The
sole responsibility of the seller shall be in its replace-
ment obligations contained in this standard warranty.

Kyosho's “Turbo Ultimea 117 is warranted to the ongl-
nal owner to be free of defects in parts or workman-
ship for a peniod of 90 days from the date of purchase.
During this time Kyosho's authorized U.S. repair fa-
cility, Hobby Services, will repair or replace at their
option any defective parts without charge.

Limit of our Liability: Our liability under this war-
ranty is limited to the repair or replacement of defect
or defective parts by Hobby Services and does not
include shipping expense.

Exclusion and/or Yoidance of Warranty: This
warranty does not apply to damage or defects result-
ing from misuse, abnormal service, damage in ship-
ment, or damage resulting from a crash. The warranty
15 voided if the model 1s modified, altered, or repaired
by anyone other than Hobby Services. This warranty
sives you specific legal nghts, and you may also have
other rights that vary from state to state within the
United States.

PROOF OF DATE OF PUR-
CHASE

It is the responsibility of the pruchaser to show proot
of the date of purchase if a model’s warranty is to be
honored. Your original purchase invoice or receipt
will suffice for this. Your Kyosho “Turbo Ulima II”
should be remrned directdy to Hobby Services tor
vrarranty work. The address is:

Hobby Services

1610 Interstate Drive

Champaign, Illinois 61821

Attn: Warranty Department

Phone: 217-398-0007

SHIPPING INFORMATION

Please follow steps 1 through 4 in “Repair Service”
when teturning a model to Hobby Services. (See
Below).

We are sorry, but we cannot be responsible for crash
damage andfor loss of kits, engines, accessories, eic.

REPAIR SERVICE

Should vour model be past the 90 day warranty pe-
riod, or should your kit be voided or excluded from
Warranty coverage, repairs are available for a nominal
cost through Kyosho’s authorized ULS, repair facility,
Hobby Services, Since we want you to be happy with
vour purchase for a long time, Hobby Services em-
ployes a full time in-house service staff. They have
the professional knowledge and the sophisticated equip-
ment and parts available to service your model for
years to come. When returning your model, whether
for warranty or repair service, please be sure to follow
the instructions below. This will help the technician
troubleshoot the system, repair it, and return it 10 you
a5 quickly as possible.

{3 Under all circumstances, return the ENTIRE
Sy slerm.,
A Disconnect the receiver battery switch haness,

and make sure the ransmitter is turned off.

A Send written instructions which include: proof
of purchase date (vour store receipt or pur-
chase invoice), a list of all items returned, a
THOROUGH explanation of the problem
and the service needed, and your phone number
where you can be reached during the day.

4, Also include your full return address.

Repair charges and postage may be prepaid or billed
C.0.D. Additional postage charges will be applied for
non-warranty returns. All repairs shipped outside the
United States mast be prepaid in U.S. funds only.



TURBO ULTIMA II

IMPORTANT! BEFORE YOU BEGIN

This 15 a sophisticated model with a large number of moving parts.
Before wou begin assembly, ake 4 look doough the box and these
mstructions carelully w decide whether or not you are ready Tor his
challengel [t you do not think that this type of model 15 Tor youw, it may
be retumed o the dealer as long s it 138 NEW and UNUSED. UNDER
NO CIRCUMSTANCES CAN YOUR DEALER ACCEPT A KIT
FOR EETURN IF ASSEMBLY HAS ALREADY BEGUN! If this is
not what yvou barguined for, then go no further und retorn this kat to the
dealer immediately, BUT, if a litle maintcnance doasn't bother yon,
aid the theill of high performance drving 15 bor youw, then don't hesitate
another minutz! [T 18§ VERY IMPORTANT TO read theough this
enfire manual thoroughly to familianeze yoursell with the parts and
methods of constrection uwsed BEFORE sctually starting o build.

HOW TO USE THIS MANUAL

This Kyushe mstruction manual uses a unigue cross telerence syslem
0 help wou locate all of the bagpred pares, DO NOT open each bag
anil dump out the parns. Carefully remove the header card from the
bag and discurd the staple. Ship the header curd mio the bag or tape it
1o the cutside of the bag so that the bag number shows. These hag
nurnhers will be wsed throughout the assembly process and will prove
imvaluable when Iocatng parts.

BAGNUMBER

HEADER CARD

L' (-8 WES1

TUA-Z

u L L et s
AlsErd Thl JL57

SUPINSIDE OR

TAPE T
QUTSIDE

In zach step of assembly cach pant will be lubeled with 1) The part

number, 2 Part name, 3) Bag location.

2} PART NAME
o
e
1JPART LFINAL PFINION GEAR —
NUMBER (TUA-4)

31 8AG LOCATION

Cneach page you find a directory of small parts that will be used in each
step. Forease ofidentification, these pans are shown actual size enabling
you 10 place a scraw directly on the picture b ansure vau have selacted
the appropriate size.

TYPE OF
SCREW
\ QUANTITY USED
SZEOF [ m3yiosTscrEw(z)] ' TISSTEP
SCREW
e

Dy page 26 vou will find & complets list of parts used inthis kitinghuding
the part number and tofal quantity supplied in the kit, On pages Jand &
youwill find an inventory of how each part s bagged inthis kitand in which
slepltisused. When ordarlng replacement or optional pans, see page 27
for a complete listing of parts and stack numbers.

HELPFUL TIPS AND PRECAUTIONS

Some precautions need o be cheerved when building your model to avaid
prablems,

1. Usaamultfintinoregg carton o separate screws, nuts, washers, afc.
This will make it easier io locate the comact part.

2. Placeamatoriowel onthework suface whara you will ba building the
kit. Thiswill prevent parts fram rolling off and will protect the work
surface at the same time,

3. Tryioaveidworking overa shag carpet. Inthe eventthata small part
of serew should fall onto the carpet, itwill be difficult to fird.

4, Avoidgetting productslike enging cleanerar screw [ock on the plastic
parts. Thay can have a sarious effact on yaur madeal,

4. Avoid running the "Turbe Litimall™ in very cold temperatures. Both
plastic and metal parts bacama britile at low tam peratures. Inadditan,
grease and oil became wary thick causing premature wear and
deficentperformance,

6. Aemove all flashing from parts before assembly as shown in the
example below,

-..qg:‘-."'?"’ﬂ
ROl

1 Too
Use a sharp much
hobby knite . femaved
ta tim the & ‘:)
flash off, =3

WRONG
Mot

¥. Tral fit all pans 1o ensure proper fit before attaching them perma-
rearstiy,

8. Donclussexcessive ferce when ighltening self-zpping pe scraws
into plastic, Overightening will cause the threaded portian of the
plastic o sthip. Itis recommended to stop tightening when some
resistance is felt after the threaded partion enters the plastic.

CORRECT

(]

DISTORTED

7 e



9. Encura that all pars are well lubrcated where the instructions
indicate the use of grease.

10, Avoid using power screwdrivers when assambling your kit. They
tend to overtighten scraws.

11, Take yvour tme and read the directions thereughly . [P not how Tast
you can assemble the kit but how fastit goes once it is assembled.

METRIC NUTS AND BOLTS

All nuts and balts used throughaut this kit are matric size. Therelore,
seme af the notations may not be familiar 1 you, An M3 nutis a 3
millimeter (2eam) nut. An M3 x 15 screw |5 3mm diameter and 15mm
leng, Some round pards may be labled as a "M4 Washer” [a washer with
a 4mm inside dlameter) or a "3mm Bushing” (a bushing with a 2mm
inside diameter). At varous paints throughout the manual these parts
arg [ablad and picturad in thair actual eize on the lait hand side af the
page. For your relerence, 1 millimeter equals approximately 039 inchas.

M3 X 15 SCREW M4 WASHER

: — HTHT) 4mim
Ty A

A fow diffarent types of screws are used in the consinsction of your
model. Hera are some examplaes and how they will ba indicated in tha
irgtructions. For example, Self-Tapping will simply be 20T screw,

SETSCREW  SELFTAPPING(ST)

E : ICIII:IIII:I:IE
G””Em“ SCREW
FIHE THREADS
CHIASE THREAD Hi3 A TAPERED

Certaln symbols are ueed throughout the instructions. Pay attention o
their location.

Paints whera GreasesDil should be applied.  (This will
- i - reduce wear and friction and provide a smoother operat-

g Jalnk)

Places whera Locktite (£ap Lock, etc.) should be ap-
plied. (This will prevent screws and nuts  from
loosening up during operation due te the vibration of the
madel.}

Whan you see this face, there are steps that you should
pay exira parlicular atbartion b whean Bullding this mcdel.

RADIO OPERATIONAL CHECK

Thoroughly read and follow e instructions supplied with your radio
gyetem. The following inetructions are a general procadura far tasting
he operation af yaur radia eystam.

An cperational check of your complate radie syslem proir to Installation
iz & must. This check will lecate possible defective componenis BE-

F3RE they are installed in your madel,

Gently plug the awitch hamess and serve connaciors inta the praper
receptacles on the receiver. The conneciors are potarized and will onby
fit one way. If thay do not plug ineasly, turn them amund and ry agaln
(DO HOT FORCE.) Inztall the batterles into the battery holders for both
the transmitter and recealver.

Urraval the receiver antenna wire and turn on the transmitier, then tum
on the receiver switch. The sarves may mave a little bit at this point but
this is normal. Chack 1o make sure that the fransmitter i on when
cwitched on and it it is, continue. IFitizs mot, recheck your instalfaton of
batteries. You should be able to move the servos’ arms using the
Transmitter contrelz, MNotice how the serves move. They should move
fhe same amount as you mave the controls, Also, netice the direction of
rataticn of the serves, then switch the servo reversing switches, if so
equipped. See if the rotation of the servos change. They should operate
in the opposite direction as before.

Drecide whether yvour radio is in proper working order, If you decide that
it iz defective, check the warranty procedures described In the radis
instruction manual. When turning off the system, always tum the ra-
cemer off first, then the fransmittar. This will prevent the receiver from
respanding to stray signals which can cause the servos to react arratic-
ally arsd move ta the extreme of their rotation whichcan cavse damage.

NOTICE: Use only radic frequencies specifically allowed to operate
"surtace" models such as RC cars and boats. In the Uniked States
those frequencies fall with In the ™75 MHz" or 27 MHz" bands. Lze of
any other frequencies is both illegal and dangeraus.

REGQUIRED TOOLS
Thesa ARE included with the kit. These ARE NOT included
with the kit.
1
M PHILLIPS SCREWDRIVER
2mm Hax Wranch

2.5mm & Tmm NUT DRIVER
(7r32™)y (932"

C——E 3

4-Way Wrench

Sllicc-rm
Greass

e I = |
el ME CYANOACRYLATE GLUE (such as Jet,

Zap, Hot Stull, or Krary Glue. )

ii—_hk“‘—:—._-;—ﬁ (C'; _:3.\\_ ;ﬂng Irhll'.

NEEDLE NOSE PLIERS LEXAN SCISS0RS

HOBBY KKIFE



LIST OF BAGGED PARTS (1)

Before assembly, open each bag one at a time and compare the parts in each bag to the parts listed
pelow. Check the bag for the part and correct quantity. If you are not familiar with the names of
some pars, turn to the step where that part is used, and refer to the labeled diagrams. Return all
parts to the correct bag after checking the list. NOTE: The parts with a * by them are contained on
a molded parts tree.

Bap # Kay ¥ Degcription Oty | Sepusedi Bag ¥ Kay & Descniption Oy | Stapusadir
1 Sugpension Rod (B) 2 | @ L 52 Pressure Plate 2 w5
2 Motor Plate 1 | B = 53 Caoflar 1
3 5_Bmm Ball [Silver] 10 [ m®| o M2.6 x 15 Hex Head Screw 1 + - Ball
TUA-2 4 Front Shock Tower 1 iH TUAS |« 55 Cup Washer 4 | Ditterantsal
6 Fear Shock Towar 1 7] oG Chrome Balls (Large) 14 Parts
B 4 x Bmm Bearing & B = o w-hrome Balls [(Small) B @
7 5 & 10mm Bearing e |HREE + -5A Spacere 2
B EBearing Spacer 1 i} e 53 BEx12mm Shims 2
) Sponge Cap 1 | M@ * BO Frant Hub 2 ||
e 0 Front Fim Z | W * 61 Rear Hub Z | |
11 HearRim 2 | ®\ * 62 Knuckle Arm (R} 1 1}
12 Foar Wheel Shaft Z @ * 63 Knuckle Arm (L} 1 | @
13 Crriver Washer 2 G4 Frant Bulk Head 1 5]
14 Final Finion Gear 1 B a5 Rear Axle Stoppar 1 i
15 Pirndon Gaar (15T} i 7z} &6 Rear Bulk Head i 7]
16 Swing Shaft |l 67 Gear Cover 1 ||
17 Cenler Gear Shaft 1 2} £ Front Suspension Arms 2 | @
18 Counter Gear 1 1] &3 Rear Suspension Armes 2 | |
RE] Ceniar Gear 1 ] *x T Seno Saver {A) 1 |m
a0 Front Wheel Shatt 2 1] x 71 Servo Saver {B) 1 - 5]
TLAM 21 Counter Gear 3haft 1 . | * 72 Sena Saver (L) 1 B
] 2% 11mm Pln Z m * 73 Sarva Saver (D) 1 | R
23 Servo Saver 2 | m TUAS | T4 Servo Saver Collar 2 ||
24 Plate Post 2 | W * 75 Gear Box Hatch 118
25 k3 x 27 Red 4 |®@ + 76 Sernvo Mounis 4 | @
2B b3 x 50 Had Z2 |\ I Shock Bushing 4 | B
27 O-Aing i | m * 75 Antenna Moumn 1 | ®
28 5.8mm Ball (Black) B * 79 Frant Body Mount 1 |H
A Front Shock 2 * B Wirsg Mot 2 | M
v 30 Ruear Shock Shalt 2 & 81 Wing Adjuster 2 ||
w31 Frant Shock Body e * L2 Adjuster Retamner N
w32 Rear Shock Body & * 53 Wing Washer z | @
& 33 Front Spring % # B4 Battery Helder Z ||
o 3 Fear Spring 2 * &5 Battary Mount 4 | m
¥ 35 Spring Retainar o Shock & BB Battery Mount Spacer(A) 4 | @A
?r 38 Shock Cap 4 i "-_-,al_lgt L3 &Y Battery Mount Spacer{B) 4 @
o a7 Spring Adjuster 4 A &8 Humpsar 1 | &
i 38 Shock End 4 2a - Ball End 12 | @
¥ 39 E-Ring [E-2.5) [ 7] 4.Bmm Ball End e | m
& 40 Shock Pleton Tree 4 o1 Ball Mut 1 | B
TUAS o 4 Shock Seal (A} 4 52 Suspension Rod [A) 2 L
- 42 ~ Shock Seal (B} 4 ] Suspension Fod [B) 2 | B
44 O-Ring Seal B TUAZ [ (X ] Susp;nnsinn Rod (D} 2 1§ ]
T 45 _E—Hing 4 45 King Fir 2 il
43 Diaphragm 4 | H oG Center Rod 1 | @\
45 M3 x 18 Hex Head Screw 4 |HE o/ Thrattle Confrel Hod 1 1] E
r 47 B 14mm Baaring 2 83 Stearing Cantrol Had 1 | @R
= 48 Cifferential Gear 1 . . Ball =5 4. 8mm Ball 1 7]
- 50 Differential Shaft(B) 1 Parts
51 Ball Plate 2 &




LIST OF BAGGED PARTS (2)

PLASTIC PARTS TREE LAYOUTS

Bag # Koy # Description Gty | Swpussdin
100 Giear Box (R} 1 B
101 Gear Box (L) 1 | R
102 Hadio Plata 1 Bl

L s 103 Double Sided Tape 1 | @
104 Tie Sirape (Small} 2 Hl
105 Battery Straps 2 Kl
106 Antanna Tuba 1 i
107 S hwock il 1
108 Serend Camant 1
108 Hobby Grease 1

..—..1 10 4-Wav Wrench 1
111 Gear Box Cover Seal 1| &
112 Speed Cantrol T
1143 Rasstar 1 2]
114 Resistor Heatsink 1 4]
115 Resisior Basa 1 2]
118 Resisior Bracket 1 4]
17 Motor 1 =]
118 Matar Leads i | M =
119 Front Tira & 3]
120 Hear Tira Z 7]
121 Body 1 35
122 Chassls 1 3]
123 Wing 1 24
124 Decal Sheet 1 BN
a5 E Ring{E-2.5} K

125 E-Ring (E-3) 11}
126 E-Ring (E-4} &
127 Body Pins (Small) & i |
128 Eody Pins (Large) i
129 Hax Wranch (1.5mm) |
130 Hax Wranch {2mm] BB
131 Hex Wrench [2,.5mm ) H E

P2 x4 Soraw

P3 x 16 Seraw

M3 x 33 Sorew

M2 x & Screw

M3 X5 Screw

M2 x 35 Soraw

M4 % B Scraw

Me6x 12 FrH Screw

TUA Mz&x 15 FrH Scraw

M3 x 6 F/H Screw

P2 x 12 FH Seraw

M3 x 15 F'H Screw

Md x 8 FfH Scraw

M4 x 12 F/H Screw

M2 x 8 5T Scraw

M3 x 18 5T Scraw

M2Ex 12 5T Screw

Max 8 5T Screw

M3 x 10 5T Scraw

M3 x 10 FH, 5T Screw

M3 % 16 BH, 5T Seraw

ki3 x 3 Set Sorew

kid x 4 Set Serew

B2.5 Mut

b3 Nt

fA3 Mylor Mut

M4 Nylon Nut

hiz Washar

I‘\-.:l-I-h-h-atn—l-—-|'_11mmEn.—t—t.pmmm..p.m.p...p.—na‘.am.p_._iu_nmq_.mm

M4 YWasher

The plastic paris trees are shown balow 1o help ientify the
location of parts on the trees.

KNUCKLE ARMS
SHOCK PISTONS i i #i
a lln &8 [(OE=
=l W
- ] ;
r “'IEL" [y |J-
: ‘ PRI
a [N “azk | O=
T B 31
WING MOLUNT

SERVOACCESSORIES

_--\__

sl 1 A

L—{\‘

T
9) (0 ).
000 @

= A F O

—0 @@@@ |




CONTROL ROD ASSEMBLY

= "'3;,?— 5 58mmBall
. Sitver) (TUA-2)
Thi flanges on the rods x BallEnd TUA-TI = : : : :
represent the side with the g J,—':l _[F___f]_ ; -ﬁ = » Front upper rods (Used in Step 12.)
ravarse threads, : ——— r :
EK E{EI'I'H'I'I Ball '|rr'|'|rll1r---r---.----..® @. :@:: @
e Ej I:E-E'I"EI'J:I" 33-—‘_ = ——
; . - —
Reverse Threads -
Misus e 1hiat 1he diarge ke fackng tha =) | Assamble two of the sbava rod. |
proper dirsction whan building.

5 SmmBall ». Right and Laft_Fhar UpperRods
& 1Sivar) g [LsedinSep Y.

& Ball End {12 \ \ 41 5.8rmm Ball LEFT 3 ¥
5.8mm Ball : / (Efack] 2 @O0 s m
(O] oo o~ J. | |

& 5.8mm Ball (Sver) 5] | 2

Loy \
@ O @/ﬂ) E—J":L" fssemla ona each ot the abowa rods.
# M3 X 27 Rod (TUA-2)

4 M3 x50 Fod [2)

I 11 Q— ¢ 5.8rmimBall {Black]

i@ !.I:!:E?'Hud[i-t_j_

2 5.8mm Ball (] Black) | .. 5 ammBall Black)

".
_;f.e%_"' )

SHOCK PREPARATION

» TieRods
fused In Step 1 7]

7 s - )
e rn _‘:&'\-q_-""’l
Rod (TLA-4) Azsarble two of the boira rod,

FEITrEEA NN NN ENNG NS LRSS R

5]

o M

5 58mm Ball (4] (Sdvar)

© O

Step | Step 2 et Step3 i SnockCap
a4 Spring Redainer
; T A si- Front Shock Body
-+ RearShock Body
; . 5.8rnen Ball | )
o4 e i
& Front Shock Shaft (zihver] ; ::;;.:.

« Rear ShockShatt

End
Remave tha 5prngs. H. h e EFF”I;ﬂ sc'le!:?:rﬁ-ﬂi"l bals |
Ramove the ratainars. i Empsmshrl;ckmdlér stapelinie

T8



FILLING THE SHOCKS WITH OIL

Slep 1 FPulthe piston all e way down and filwih

Step 2

Carefully install the shadk cep and ighten
g0 it will ratlaak.

Step 3

Excarsize 1he plston once

again o make sure it s
smooth and quiet I aot,

pil. Mext, siow excarsize the piston [ elow
any air bubblas to Becaps.

@ Shock Oil [TUA-8) / "_"““\
Fill ta the rlql __ 4 ik /
(TUA-S) \

refill and couble chack 1o
maka sure 2l ar bubbles
areremaved.

iy Carafully screw an
the cep 20 tha
shock will not keak.

? — Fitha Fange
inta the
8 groove,

Finally ralnstall the shock spring s
i tha rewersa ordar o Step 2.

i .
[ 2 T1mm F'Iﬂ?ﬂl

| Counter Gear Shafl (1)

e ——

" i Counter Gear

(TUA4] \

b 3 Counter Gear 1"-,.
Shafi I'II'UA-#I

(o o

FINAL PINION INSTALLATION

M4 x & Sat Screw (1) s x 4 Set Screw (1]

(m

7 & ¥ 1Dmm Bearing
(TUA-2)

]
5 Motor Plate TLIA-2)

s Hex Wraneh {2mm)
(TUA-1)

*

. Tighten tha sat scraw to te
flat of tha shatt

g



[3] BALL DIFFERENTIAL ASSEMBLY AND INSTALLATION

Step | TheBall Differantla: |2 lscatedin bag [TUA-5).

Hokd the differential with two screwcrivars

L1

as shawn. Slowdy tigh%an the hex bead

) Hold the dilarantial and tim the snaf,
Thaehalt on the obwer side shaid brein

.D?_

=¥ M2 x 15 Hex Hoad

scren untl the gear doss nat rotats fresly. tha oppasita drection. This is called the 3 Scrow

Do Aot overightan or the differantial may diferential efiact, The lighier tha hax |

bedamaged. heat scaw, he less e deferential efiect & CupiVashers
bacomes. Hiha hex heed scmaw is too £
ligh, the snaf will be vary hard to urn, hesambiathis 3 # Spacer

gaction First,

b o——3 Chroms Balks zmal}

Differential Shaft {a)

@ x 14mm Bearing

SeuEIel I g sor oo 8% By 12mm Shims
he Tumed. ey
e i
carbar gear. = a Coll
Taghben 1he hex heag screw weh 9 o
the 2mm hax wrancn and hald the ™ Pregsure Plale
oirtwith the 1.5mm hazwrench,
¢ Ball Plat
% HexWrench [Eﬁm:l 4 .
| %,ﬁ‘fi 3@ Differential Gear
W x 1657 Screw (1) | & Chrome Balls Large)
Hex Wrench i Hall Plate
[1.5men)

AT ol & Pressure Plale
( lprmmrmrererII R
0 5x 1mm Baaring 1) Aapear Steps 1 and 2 uni he

: adjustr et baals sarrect, Hin
insall thee sponge cap into the end st Differential Shefi ()
af tha shatt tnat e hax head
; scrawizin.  TSpongeCap
1 E-Ring (E-4) {1} 4 (g
Crse /
; F
e f___x\
J x\\l L}
I." e '|| Step 2
A — 75 % 10mm Bearing
|Ill._ LE ."_ {‘j lII ) I:_TUF'_E:‘
Use plirs 1o natall 7/ / # E-Ring (E-4) :
the E-Fing. (TLIA-1)
0 ME133Screw |

Tightan the scraws until thay are
fush with fhe plate.

Use scraw cemsent Wﬁ e
BEY 2 18 84T Screw i

M3 x 33 Scraw

ik Gear Box IL) {TUA-B!

11 Install tha Bzl BiHarantial =0 hat the

Hax Haed Screw s tacing the
cpposile sida of he malor plate,

=



ASSEMBLY OF THE REAR SHOCK
TOWER Step 1

Siep 2

T é‘l
@ % M3x18 Hex Head
M6 x 15 FIH Serew |2) 2 Soraw

-'r..
M3 x BSIT Screw i4) Y
M3 x 18 Aex Head Scrow | e - . e
]I —_—— 3 -~ T .- ! £ Iy
Eliiiiiiiig ——" - |
B M 19 st e b =§‘-’5- RaarShock Tewer [TUA-2)
to e lower | ﬁ;’ i -@'ﬁ s
M3 Mt 12 insigeholes. | J : e
Sri i Te back bals go §
ot | Black & ! spward “ainzide. |
i 15 * Rear Bulk Head {TUA-E)
A5 M2y :
EromSwp @ i S MZEY 15 FH Screw

Hod (Lett)

[E1 INSTALLATION OF THE GEAR BOX

Step 2

% Gear Box Halch

i Chagsls

M4 1 8 FH Screw [4)

e Ty i Dip ot ighten the FH Sarawe

: | \ L= untd Step 14,
A k=
M3 x 35 Scraw {1) & C%— B4 x & FH Screw

M4 x 12 FH Screw (2]

10 -



EISUSPENSION ARM ASSEMBLY

¥t Raar Hub (TUA-5) +:Fear Whoal Shalt (TUA-4|

Step 1
11 Driver Washae (TUA)

M4 Nilon Nt o % @,;M

'Lﬁh 10mm Bearing {4

O
! h‘ Thala-g& opaning

Hﬁw,iﬂml [.IL] ] : - i facasin.
_[l'v.

. Bugpension Rod (B
L " 4 Rear Suspension Arms (TUA-5]

". %5 % 10mm Bearing Step 2
/5us. Rod (A) [TUAT)

it Sus, Rod (B] (2]

IFE?Fﬂnu [E-25)

"% ' Thesingle hole on the
. arms facethe rear,

[l SUSPENSION ARM S
INSTALLATION 16

[ M x 12 F'H Screw (2)

‘ "“JF"“S“"""H ' M3 % 12 FH Screw

Once the srms ara instaliad,
fighten up all the F'H
Ems from 3tep @

[fl FRONT KUNCKLE ARM ASSEMBLY

o = E-Ring[E-3)
ayFront Wheel Shadt 2] The"R" gould e
* B o

@—m face up.
1 King Pln{2) pres
. &

F : Y-
f E-RingiE-3] [2) BT u_ﬁ o N e
P -
AR i
; §* Il:nu::kal.lum 2l e S 1
i Front Wheel Shatt(TUA-2) (148! L7 Kingeia(Tua-T

e



FRONT SHOCK TOWER ASSEMBLY

A€ M3 % 18 Hax Head Screw (TLIA-S)

Step | |
N e |
-' g [ E! ! ||| Faﬂgﬁ' faces "out”
AT .'-. : 6 =={fFTTH /
| = =
M X 15 FH Sorew— LY | ! Mjﬁ Step 2 l']? 4
=2 | e ’ & %
FrmaSiep g R g rf? 7 MIxBSTScrew |7
Front Upper Rod — g s #’* ||

g
Fgga " I‘L\_LT F:_,-'—""F-F-FF-

F
EaR .. ..-f Duisidnﬁ‘ala 0 o an:cShn:hTm b e
M3Nt — — — — @ [TUA-2) ’f%\ |

Ly
4t M3 T 18 Hex Head Screw (2} M2 N BST Serew (3] s 1‘5‘“:&?‘:

M3 x 15 F/H Screw (2) M3 Wt (6} | r;,__._-c;"jw Q k
- (i b e

i

FRONT SUSPENSION ARM INSTALLATION

3t E-Ring (E-2.5)

(TLIA-1]
f‘s““’“"m' H""“?EE]%] % Suspension Aad (D) :
Leftruckle Arm
1 I"I v
% Suspensien Rod [T)(2)] Asgem

LI
wE-Ring (E-2.5) &) at E-Ring (E-2.5) {TUA-1

.::::" i= .. y
i - i
=y r:S-L-’ ,;.Frnni"suspansinnumf TLIA-5)
O . _ 5t Suspensionfod (G) [TUA-7)
Right Knuekle Arm Aksembly ~ Lisa tis hale, e *

{f1 FRONT BULKHEAD INSTALLATION

% — M3x12 FH Screw

M3 x 12 FH Screw (2]

1

M4 x B F/H Screw (2]

II-!11EFJH$:HH|{E:I




SERVO SAVER ASSEMBLY o3 bt

Pry apen seng ™
: / saver [E!:lwiﬂ' a E‘g
I '.L .:.'I .
=557 12 Servo Saver (C)
M2.E ¥ & Screw [1]J

S

"-‘"—}_-_ ) ""'-«..ﬁ
L * Serve Saver Collar [TUA-E)
“ L

riger .'III ook
;f;/ _“)1"*1 III%..--"
£ &
SN e
Lot P Re N s 5,
(i \1 b L
T PFRAF S e 4,
&G 7 ol s
| e g AN ; LR
i g _ i -
TIE ROD INSTALLATION
M2 x 12 FiH Screw (4) N
Fa]
M2.5 Hut (4) ! || :
| R e R
; P iy L ‘
M2.6% 12 FH Screw e 'Ilr':; { 1:;5{;} fﬂ;ﬁf “Iu
s = | = B T LS SRR -_r
- Sl e

, Flarga -4
' fecesout =

S SO

| & L7
730 A8
AR | S T e

,:?“.' (= xL_ o o e

From Step
(-]




Turso ULTIMA I

EXPLODED VIEW

S

e
i

T REA

2

|

i

Rt TELM-E5
.I T_ug‘!n_u.qz

i
I}

,_..
I'\.I."' (13

ﬁﬁ 1

il ,"' i

&W‘f}f T 1101
by

i

i

|
T
I-\Il! I-.-'III
¥ I|III
iy
i
"?i';.
.I Il‘
1
) i
[}
il
i
1]
1
]
1

=]
I. i
S front G

Al

L

i o

a

- B % =
EFY [t Sy ——— 150

L 1943 [:

B T



5w by

-4 I-I it i : - I:i.-l
o ._r';}1urq1m13 b

o
e

Crvan gy ——

EW-5002  REUM-S2

AT M T ——

e otz




Il CHECKING THE HADIO SYSTEM

"'-. - 3
| B c II
i e

This RiC maded car iz designed for BEC byge

receiver ondy.
@ T ANTENNA Dparate tha companentsin seguen iy
i thiru @, S et
SPEED CONTROL SERVO o2
. B Tumthe receiers —— .
o Transmibter .o s & contol box thal grovides a signal
according e shick movement
RECEWER - Hecalver...... -1 racaivas the signal fram the tansmiter
end sands a signal %o ha sena.
BN - Theey mowe the mechanism of the carin
i e eocordance with the signal fram the
I%‘ i Exuf__—u:l the __rf»:ell.rerﬂntenna. racaiver,
Epaad{:-i?trnt I -1 11 - F— « Thé anteana on the mansmiter tansmits

Satthe spaed
contral on the
"N mark,

i

£

.
i

the sigral and te racalver antania
racaivas the signel. Both entannas must

e Fully extendea.

« TrAimbLever ... Itadists the navtrel position of the servo
and allews the firg tuning of e sera
positicn.

+  Battery Meder ... [t aiows you o monitar the battany pawer,

i Hold an 1o the motar &nd . 4
; v Servo Hotn ..., It ran smits hie mechanical power ofthe
/4{5 rotace he speed conirol, The e b i ik
o mowr shouk run,
T
7.2V bafasy packs. _
- Postion the arms onto the servos at
[ElSERVO PREPARATION B gl Step 3
== I — & 1 Remave the shaded areas fom gﬁ? @ | (S e TR
M3 x 8 ST Screw ep THIE SEMVD A, 5 : BT s Sarvo Mouniz (TLIA6)
[mﬂm Thig hala may naed to ] D = -

ba anlarged. e

f4.6mm Balisend (2) =
Ry
1amm

- R \
g i
#43mm ga Ens “BThrotisControlfiod : PEBIE o 5 [0 e
fﬁﬂﬁ“ N ﬂmmnngcumm]nnd RO ._ ~ Sold side forward,
Step 2 o “N_ rm.q i % 7 i
2 L AN /0 g e
£, : T—— AP carvo Anm

Aiach tha 4.Bmm Ball Endl

PlJSTEERING SERVO INSTALLATION

 Adusthe bl end (A} so tiat

TEeE

the semva sawer is sraght S

M3 X B85 Screw (1] ¥ - )
3x10FH, STScrew .;:éfﬁt'f Jr_
Dams ‘3%";11 R T
e
{3CH o s lthe servoarm hitsthe
ﬁE 1 10 5T Screw T chassis, use the spacers
q;m B znd longer screws.
Wi 15FH, ST Screw xRodSpecae +
0 = S s -
WSpacers (Red) (2) E M3 x 1D F/H, ST Screw i e
Erom (M3 % 15 FH, ST Screw] i -
T M3 X85 Sorew qL 1M
tree] (M3 % 10'SIT Screw) ol B L

S o



SPEED CONTROL INSTALLATION s e e

Battery Conneclor T b : gl

M2 X 10 SIT Screw (1) : M2 xBSTScrew (T 5 e R %
E \ — . j T o Jl Rasisior Leads
M3 x 16 Screw (2] 7 ¥
® spedContral (Tis-e H3:1E-E-|:rnw/ ='-=. BEL Conpachor
M3 Nut {2) e i é] s
: P Spacers—._ & %
| Step skl :._r_.._- ﬂ:.l:a M'EME'H
Spacers (Black) {2] T Front Body Meunt (Lt Vi SO

B Radis P
| II'LI.ITl.E-':""-._x
Maka 20
that he

4.8mm Ball {1) amict wie

—— 5 i
g = MaNu <
|—{§'} Q M 3x 8 ST Scraw
Pl SPEED CONTROL SERVO INSTALLATION F
A
Snap tha ball end
M3« B 5T Serew(2) oo the hall _d—ﬂ_'_*'_ﬂ__:‘-' [ 1
_ | — _
e the apacars and lbnger soress i e sonio .-'-"-I:Iju st the ball end 50 ek
harn hits tha radic pabs. that 1ha spegd contral Ly
B3 w10 ST Sorew () is in neutral
R = T il
spacersifedh(2) | *%:ﬁ__-..;:f] o e i |
From |~ S ::-;_'-'_'E'"'__f;f-“; IFiom Shodk Fismn Treal ™ -
@ Dmm R S oo M3x 85T Screw
e B R
Speed Control Oparation
1 RADIO PLATE 6}?& Aftach the piate pasts and the M3 X6 Screw G/ MaxdScrew
2% gntenna meunt o the chassls first. # i e 4
INSTALLATION s, P8I0 0 el

e [
_ Smallerlongersids. 1|




i SPEED CONTROL RESISTOR _
ASSEMBLY . MexiScrew —-

A

2 4 Maka sure thal the oll-ss
Wakes arm poslicresd
_--1.\{:-"'-;7_; |.[| Srrad’y as shown.

Step | =
* Rasistor Bracket
% Reslstor - (TLIA&
Base i
; |_TU|A.'E] ~F : o
!I-EHEEJ‘GWUJ ! 3 i Bt M3 x6 Screw “"?"‘f;;‘“ﬁf’“ 3
. {Jrom L s, : is &
| M3 x 6 SCrew {2) # Hiaenct connecisd to
it the mickdle,
Step 3
i Resistor
Heatsink Earﬂmﬂ'?
TUAS) terminals
. sligghtly.
\ : B i ek
EEHTEH GEAR/RESIS- . If the gear meshing seems tight, ramove tha
t shalt and elongate tha hole a5 shown,

Step 2

TOR INSTALLATION

Elongaie tha hola 2mm

| M3x&Screw(2)
T il Iz
M3 Washer (1) Qu‘“u’;n':'m"‘fhi'l'];ﬂ
pul a piece o fapa
[ o [his hole.
L | S
| M3 x6Scrawm =
| M4 Washar (2]
4% I’,;ﬂ P e preo Step 3 <
'-..:.é.:_.- : ’ s ; R 1 - Alprat far propar
& 4l Busbing 11 M3 Waﬂl'll.’.r - i ; e 23 Ateshing :
1& Center Gear Shatt i JEn
: (TUA-4) ¥ - % {-Ring [TLA-4
g O-Ring (1) NS
MaWasher 4 44 8mm Bushing
o
Redto Red
[IMOTOR INSTALLATION ' B i e
Screw S iz e 3 O R
iy v / Elmkmﬁfﬁiﬂ %::H:.:.L —_F Illll P
‘::g!'__ _q_r“i::h_ III—__ e
| M3 x & Screw {E_:' Connectihe .-"I:-F-:'T__'ll ! ||||_
([:P]m motor leads to <D v e
I - g spaed control. | (gl E;ﬂmﬁ:\ ﬁ_—:!'.--"
= e o s
Step | ) Step2z WiNessNA [
o W RE ] el !
@ Motar Leads (TUA-B) ,fh'*{@{‘ i e s
White goes to S I
L : s --:'as*“*.\,vr-_'—:—‘—_—l"'i"
. riegative. ok }f}- '“';é: ¥ :
e g -m'h T .
e e TR S| Tighten the set AR D :
=1 a2l | ﬂ'“ # 7 serew 1o the flat. L o ﬁ\" - f“\'l
*® Motor TUA-8) S Rty Install the
l_‘\l F!.I'IICIFI EEHFECI
Capaciiorls g o o o 'J.l ;ulz-sn']:alfzm
preinstalled s o S| metor.
Black goes 1o negative, x'| i : 1w
S0
A simple trick for proper meshing 7 QIE',# . o
is to slip & piece of notehook anney T |
paper between the gears and ' . ) |
tighten togethar, MNext, remaove | Aduztin DT'ZII-I:F“'I:IT : :
th di Fresking. =
wiTI ﬁ'ﬁ;g i Loasen b adjust for i y | TUA-1T) ¥ Pinion Gear __d,/f
: propar gear mesh. (TUA4) =y

R



GEAR COVER INSTALLATION 2

(L
e B ek e F':‘.;}\

Step 1 Vo
¢ Giear Cover (TUAS) S

RN
NN
i 5.0
’rlmmn[sm'm*‘
| %

around the perimeter
of tha gear cover,

arGear Cover Seal [TUA-)

Pl FRONT SHOCK INSTALLATION s

i pistontrees)

i Shock Bushing
Install bath ront shecks,

M3 X 16 Screw (2)

M3 Nylon Nuts (2)

@ [

Dehock Bushing (2)

© O]

#r Shock Spacers |2)

Remowea tha tawa FIH Screws
and install the bum par.

4x 12 F'H Screws

1t Adjuster Retalner [TUA &)
i
/ FWing Adjuster (TLAS)
3

f"{ H Winfg Mount (TUA-E]
" MAx 125/ T Screws

M3 ¥ 12 ST Seraw 14)
{[mmm

Azzemble a right
and left wing
rmaunt,

—=a

RKGHTMOLINT

SR



{Fram the shock
piston traas.)

M3 x 8B 5T Scraw i ShockBughing (2] |
EFIIIID it Shock Spacer (2) E@
M3 Nylan Nuts (2} 3men Pived Ball T2
@ I;I!IIIIII] Ball
Lz the 2nd hole
RECEIVER/SWITCH INSTALLATION
_ We strongly suggest that you wrap

tha recaiver in a plastke baeg oF insice
a ballon. This will prevent any
maisture from damaging the
companents.

Plug irn the sarvos
and tha switch
leads., e

Step 2 |

& Amlatng *
Tuba(UA-8)

=== Houte the antenna wire

= thresLigh the mount and

tube. (Do not cut the IE.:_ -
antenna wirel) e

M. Loosenthe screw to

# aflow easier assembly.
= N
2 - S it R Mount the switch to the chassis,
= = & Double Sided —
Tape (UA-B
Male sure that the receiver does e :I //—’"U
not interfers with the stearng serve =
aOf EBMVa Saver. .Sfff e
, = &
Step 3 .{:T.*.-, . Cutoff the excess. Receiver
=g a the strap T A W ] :
ta graup i /
together the e
leads, This bTig
will pravent . —
tham from Positian the receiver sa the ’ = i
gefingcaught s - 4 crystal is o the outside, o il
In maving ] Switch
s ® Tle Straps Leave a gap of 3mm,

WO, 3120 7



TIRE AND WHEEL ASSEMBLY
Siep 2

InnErIlen

Step |

Seperate the inner rim
fram the main rim.

1
1% Froni Rim
[TUA-E)

Femava any fashing with & hobiy knifa
(BACK)

i Fear Rim (TLA-3]

The lettering
should tace out.

Again, use an
instarit glue 1o hale
1he tire in placa.

-

Step 3

Wi 23am beng ha second whea, maks see bal Fa thraads
s moried i e opposi i dieckon, m whan Be whosls o
nrimad he bead pabarn wil be s mane

: W
L X T T
: eyl ®
Front

Imsert the innerrim
intg the tire,

W 5 Step 4
# Al Using aninstant type

{oyanazacrylata)glue, apply
x4 g amall amount inside the
lip 1o hisldd the tire in place.

Step |
Puzh in the rim sideways.

Twist on the fire.

Install the wheel anio
the drive waskar.

=R




Prase down to

ﬁ]e.ﬁﬁﬂlhe,ﬁtrap p:y'n:Hu FRAFE R A A m R

Kyashe offers a wide variety of
stick type battaries which will worke
graat in the Turba Ulima 11

. » 2M07.2¥ SCR

L&l owsom
AL, Sreream|

e« 23067.25PORT

FEEEER

BATTERY INSTALLATION
S'.E]l I (FORSTICK TYPEBATTERIES)

)

LA R BN

l !

da
2+ + I FFEFEFFERER

s s s e mer o nd bk Rk E

M3x15FH, 51 Screw |
T

@ Hody Pins
(small} {TLA-1)

i

- @& Battery Mount (TUA- &)
-4t Battery Mount Spacer (B} (TUA-E)
— # Batlery Mount Spacer (A} (TUA-5)

"

"
L M3 x 15 3T Screw

x""\_ :
e 11 Battery Holder (TLIA-5)

* Kyasho also offers saddle
: packs that work graat in the
* Turba Liltima 11,

LRI O - am e R R T EE N

IEE R NEERNESERSRERNE NN

TGP VIEW

Gmm hole

Emim hiole )
w Body

] ", o
e g

s,

bt
Tra onimese smau b |oox liba this

o e e bt
e

*Thase apecal Loxan scissors maka Irmiming
x5 3 brapre and tha sandsr Gxmas in
:'I'.zndl,' 1ar finishing the rough edges

= With scissors ora
habby knive,
remaove the shaded
HAMAas.

L} B ERFPEEEPERTEN

+ [rill hioles whara
indicated.




PAINTING THE BODY

First, wash the body to remawe any oil or dirt. Rinse tharaghlby.
Paint the Inslde of the body. You can obtaln a color scheme by
putting pin siipping lape on the cutside of the bady and painting
batwaon the linas on the Inside.

Paoiyca Cofor Panl B
avmilakle lor paiphag
Your Lexan i,

T graal oang
cilera ae avalabie.

s amd ARk i hh AN ES

Mask armund hewindows.

FEREFR BRI RER

----- LR N RN NN R R

L
]
¥
-
L
L]
L
L
-
=
-
-
-
L]

APPLYING THE DECALS

Cut aut the decals as closs to the lines as
possible. Yau can use tha box lid for the
placement of the decals on the body.

= = — =t I3
: i Left Wing : .
2 " "a Decal Wing Side Decal

Cut a hol® for mounting the body, Lestt Eugy Dar?al
MOUNTING THE BODY AND WING B
4, il “—--— ¢ Body Pin{small)
7 xh ,."ll i
o Budym[w-ﬂjl%
& Hody Pins (large) & '-'l'lthasnar;ETun-ﬁ] o
Body Ping |;
2oy




|_ DIFFERENTIAL ADJUSTMENT

ADJUSTMENT OF BALL DIFFERENTIAL
AFTER INSTALLATION

Swirg the front of the Turbo Ulima IL If sdusied comacty, the carwill riseto |
tha harzontal postiion and no tarther. i

Farmaue the Gaear Bny Covver and Ireeet apiece of fream ar thick paces bebasen
the Piniice Ciear awd Coanter Giear to lock them,

T i
S 3

FOAM RUBBEE,TC:;% I
THICKPAPER g9 |

i
I'
;
| 1R a
b
I Ty
SRR i
& i f
4 1
!

9 Afar the Turbo Uttima Il is sssembled, perform the folkowing test to assura
proper ball diferental adustment

ittt
9 It the car goes bryond the horzomia pastian, e HAH Serea is oo loose) B 1F

doas racd ek e havizantal posilicr. fe HAH Sorew s oo hghtiTo resdies

PINIONGEAR the Ball CiHererdal, rernaws he e that fastens te: rear bah and adist the FAH
Serew, l(___a-:::.}:::::];::_ﬁ
: _ L Rk %)
EHngurhmu-r J : k\)i o S __E.'f“*l"_}::.
wihaels wi you [t ma : 4
e ADIUSTABLE an [;u.r'rl this proae-
L e dhiee ke whedl
|. o 1 o e dohs B o
el ! lock fhe shadl.
Wl BT
i 2
N
'ri;_;*@%cff ¢ _ — -?';f;m-&mt, the left givde ol
——
| BASIC ADJUSTMENT GUIDE FOR THE TURBO ULTIMA Tl Fa
SHOCK ADWLISTMENT
; Shock End [ fstore
| =T tum e shockend
SIPEY = 1/ L Tum the shocxendin
Gar ar ot bo sharban or o« ERONT
largthen. FRONT
SHOCK c'B'A° (7 A= 5 §)
CAMBER ADJUSTMENT Triangle e
 {notincluged) Adjust tae length of the
/ r : Nt Lpar rod dependng an
By tha nztallation
o i

Placs the car on a flal sudace with e chassis
raised as highas possble and adost the length
she frontandrear bpper rods in owey sohatthe
tirae stand at a dghtangle o tie ground,

Magatve camber results when you maka the
upoer rads shortar. With negalive cambar on the
tront whesls, sharper sbeedrg rendarcy will re-
eult whila an tha raar whaals e fraction m-

proves,

| ,Peeitve cambar rasults whan you meke he
A uppar rode songar. 'With positive cam bar on the

% -{('. .."I: frortwheels under siaeringwill resull Whike o
. ¢ | i
-_m._]_%[u .'.I:. the rear whee's the car will oversiaar. Witk

| F:. :'::-H:_._ _[_—}‘ﬂ;i;ld

ENCBSEWE posilhe camber the swngshafts may
III'| i I"l

d=ocale.
Tha rods can ba sasly adjusted in o
aut by irring e nut with 2 wrench.

posiie for mganting
the upper rod,

Aduet tha length of the uppar rad
depanding on the insialletion point

Camzer angla o mounbrg hala
relaticnship,
A gl D0

e S L




RUNNING YOUR TURBO ULTIMA I

MNota: The same battery powers the radio and matar. As soon as the car
starts to slow down, recharge the battery, Otherwise, you will quickly lose
contral,

CHECK BEFORE EVERY RUN
Check to se€ ifall bolts and nuts are tightaned firmly.
Check to see if the NiCd battery is fully chargad.

Chack to sea il the stearing and spead control bz i propoion b your
control of tha transmittar.

Chack b see that all wiring is properly insulated,

Check to see if parts are moving amoathly.
OPERATINGPROCEDURES

Turn ransmitter switch on,

Switch an the recaiver,

Check o seeif the radio system is warking propety.

MOTE: Whan turning off the switchas, turn off the recelver first than

fransmitter. Oiberwlse, the servos may be left in a pesition other than
neutral.

TROUBLE SHOOTING |F THE CAR DOES NOT START

Poor eontact of connectars of batteries, connector, and speed contral,
Zheck ta zee if the NiCd batery is fully charged,

heck 1o see shortage of battery power for the transmitter,

Signal inferferance from other radios.

OPERATIONAL SAFETY

MOTOR CARE

Radio contralled madel cars are powared by quick discharge NiCd
batteries which allow the cars to obtain high speeds. Caution is required
when opearating RYG care.

Do mot run RS Gars an the street,

Check to make sure no one else is on your frequency, [ 2o danot ium
your radia on.

It your car i stopped by an obstacla do not continue running the car.
Remove the car manually. Falling to do so may ruin the metor and
wiring.

Lo not grab the tires while they are rotating.

Before connecting the MiCd battery, check that the speed contral is in the
neutral position.

The motor and receiver are powered by the same NiGd battery, Asihe
battery lowers the receiver loses power resulting In the lose of contral of
the car. When the car slows down, stop, and recharge the baliery,

Femoye the MiGd battery from the car when netin usa..

MAINTENANCE AFTER RUNNING THE CAR

Wipe the dirt off of the car,

Make sure all the switchas of the radio control unlt are off.
Cleanand grease the moving parts perodically,

Check and tighten all nuts and screws.

Wipe the speed contrel off with a rag or a brush and check requlary.

-

BREAK:INAUNNING

Brreaking (npaur raw moooris necessary B4 lowthe brushes, comm uigor, and puskingso
sagtthemselves ina pesition, Breas-n running should be dona with o load plecad anthe
rotor;dar threakitinwhileinstaladin yourmadel, Sirce higherwoltagas and D causa some
vibration befora break-in, Be ideal break-in procadu ra i o run Be maratancind 34 volts
far g ol paricd of 10 hawrs, Fasource of 3ar s valbsis pnavaliable, rin e metoratahigher
woltaga for lazs tima. Just ramambar, the lower ha vollege, ta batter. Never gesead 7.2
volts for break-in,

Aftera particuiarly ough rurn in your modal, the brushes ang commuator may becomad
endstart® brd. Hthis is tha caza, runiha motorw a 7.2 volt satery for about 13- 20 minutes
with o nediPinion Gear removad). This shouls restare the notor o ibs sroper oparatg
conditien,

MAINTENANCE

To “eep your maer in top condition, kaep i1 glaar and inspect it oftan.  The molor was
designad forusa wh batery packs. |tisa good des o avaid batlery packs graater than 5.4
vorts [T-eells), Using more valtags will sharten matar |,

Cleaning

To dean heinsideworking parts, we sigoestone of the new sorey matar ckianars
guchas "BLAST OFF" [lolow tha instricions suppled with the cleaner, Never sprey
lubricanits such as WO-43 pn your matar

2 Oiithe frontard rear bearings with a ightmachine ol suck 85 3-IN-1 1. Dar't ellow
ary oil o getinte the inside of the modor ang cordzminata the commutetor.

3. Occasionaly check e terminals for ceidation a1d eiher contamiraes

Changing the Brushes

1 The motor brushes eventuglywill wearout To raplaca tham, slida the brush sprngs
farvward at the so6ing holdes 1abz arg pud them Bk 20 that the brushes cen e
FETTION B,

2 Cerafully ramove tha brushes and insla ! he aew ones.

I

¥ou wil now nave to break-n e meior again o alow the brushas 1 seat




PARTS LIST

1 Suspension Rod (B} ...........
2 Motor Plate ...
& 5.8mm Ball (silver) ........
& Front Shock Tower........
‘= Rear Shock Tower .........c....
cg: 4 x Bmm Bearng ...

@ 5% 10mm Bearing...............
& Bearing Spacer ..o

SPOONE TP reor s sonsmmsssssnssasss
(1 38l | 2 1 A
1 Rear Rim s

it Rear Wheel Shafl................

3% Driver Washer ...oeeovessneenns
I Final Pinion Gear ..............

i Pinion Gear (15T) co.evvveeee
T SWnG SHaf......couimimmssivein

it Center Gear Shaft ...
i Countar GEEr ...
b Cantar GBAT ..o
&t Frant Wheel Shaft ...
2t Counter Gear Shaft............
B2 timmBin e
2 ServoSaver e
PR POst

% M3 x27 Rod ...
¥ M3 x50 Rod ..
7 O-Ring ...

#& 5.8mm Barl {Elad-:}

@6 Front Shock Shalt ...
aatk Rear Shock Shaft....eeine

o Front Shock Body ...,
@3t Hear Shock Body ..........
@& Front Spang ...
gat Hear Sping ... ..o
@ak Sprng Retainer ...
o5 ShockGap ...
@ah Spring Adjuster ...
&8 EhackEnd .....iiimiaiin

B RS RS BB o=t R B P RS RS =k R ek ke RS RS B3

|||||||

B3 Fa

B ST S S U

@ E-Ring (E-2.5) ... i thi
et Shock Pistion Tree .4
@it Shock Seal {A) .. 4
adz Shock Seal (B) ... 4
a4y Diaphragm ... 4
@i O-Ring Saa] 8
@45 C-Hing ... ool
i M3x18 Hex Haad Sr:tew 4
et 8 x 14mm Beanng..... 2
st Differential Gear ... 1
» 34 Differantal Shaft {A} i
o5t Diferential Shaft(B).............1
a3 Ball Plate ... E
w2 Proasure Piate 2
eu Collar ... - e
wist M26x 1E-He1Head Screw 1
e Cup Washers ... R |
58 Chrome Balls {Iarge] 10
=i Chroma Balls {Ema!I} B
w6 Spacers ... 2
5 Bx 12mm Shums 2
# FrontHub ... ies E
1 Rear Hub ., 2
& Knuckls Anﬂ {Fi] 1
i1 Knuckle Arm L) ..o,
s Front Bulk Head ...
& Rear Axle Stopper..............1
it Rear Bulk Head................. 1
B GEar DOvEr ... .......cosmismenss 1
& Front Suspension Arms ... 2
5% Fear Suspension Ams ... 2
7 Servo Saver (A) oo 1
T Servo Saver (B ..o, 1
i Servo Saver (C) i 1
i1 Servo Saver (D) o
£

1

5
—k

b Servo Saver Collar ...
% Gear Box Hatgh ................c.

i Servo Maunts ...........ccenes
im Shock Bushing ..o
T Artenna Mount.........ccee
i1 Front Body Mount ...
it Wing Mount... s
g Wing Adjuster
2 Adjuster Retaingr ...
AR UYInG WasheT ... coniniciu
¥ Battery Holder ...
34 Battery Mount ..
# Battery Mount Spacer M}
¥ Battery Mount Spacer (B) ...
SRR ot sasaraionis
WBAEN oo sl 1
st 4.BmBallend ...
230 O R T
3 Suspension Rod [A) ...
i Suspension Rod (G ..
g6 Suspension Rad (D}............
BRI P
¥ Center Rod ...
4t Threttle Control Rod..............
# Steering Conrad Rod ...........
@48mmBal ...
& Gear Bax (B eimnissinsess
0 (3ar Bk (L) oo
2 i
i Diouble Sided Tape ...
# Tie Strap (small}....coeeer i
i Battery SPap i
i Artenng TUDe ...
bR R A —
7% Hobby Greasse ...
e 4-Way Wrench ...
i Gear Cover Seal .....covvvnees 1
i Speed Control ... 1

—h—l—L—t—hmm—h—L—h—h—h—l—~4mmmm~mm-n-n-n-}ammmn:HFL-n-n-

] e L S
W Resistor Headsink ................
i Resistor Base ....cie
i Resistor Bracket...............
i o e R R
at Motor Leads ... i
U A A
R e R
G T  Re SA
PECHEEERE . . i et o
g ‘Mng . Mg =t S 1,1 % L
i Dacal Shest ..o eeen reneens
@ E-RING (E-3) .. .ro. o orosoons

# E-Ring (E4)........

@ Body Pins (small} .................
ik Body Pins (large} ..o
& Hex Wrench (1.5mm} ...........
# Hex Wrench {2mm) ............
& Hex Wrench {2.5mmj ..........

SPEED CONTROL MAINTENANCE

Check the following polnts before
running the Speed Control.

Muotor Lead .
Terminal -~/ B

Shiould not tousch

-
h ! .I"- .-'.__."

Mzka sura that tha Center
Mut and the Motar Lead
Tarminals are tight.

Check the Motor Lead

Tarminals and Wires o make

sure they do not hit on the
Cantar Mut.

Make sure that the Speed
Cantral Rod does not hik an
the Motor Lead Terminals

Centaer Mut

(1)

Motorlead
terminals

IMPORTANT!

Every once in awhile it is necessary ta
ramove the Center Mut and clean the

. Speed Control. This will ensure longer
life and higher periormance fram your
Speed Cantral,




PARTS LIST

You can purchase replacementand optional parts for your kit. All ofthe parts  keynumber for that part within the manual. Thenconsult ourpartspack guide
identified by key numbers (see page 26 for complete list) are vsually not  below. When referring to the parts you need, abvays use the Parls Pack
avallable srgularly, butwe offer these parts inconvenient parts lpacks'which  Number. Forinstance, if you naed a Canter Gear Shalt {Key#1 7} ask yeur

canbe purchased sparately, Tofigure cutwhichparts packyou need, indithe  daalar lor Kyosho Pans Pack UM-035 (Gear Shaht Set).

Ei o 8

STOCK ¥ Part# | DESCAFTICN COMTAINS STOCK ¥ Part# | DESCRIFTION CONTAINS

EYOC4182 | UMD | GearSat LRLE ¥YOCHDZS | EF-037 | Srape(smal) B 4

BYOC4184 | UMDS | Gear Sheft Set AN X KYOCEDE0 | EF039 | BateryStaps | ®6

KYOCED7E | UMOT | Susp Shatt Sat T e KyOC2oss | 307 | AnteanaTube | ®xs

KYOCaTs7 | UMDs | ShatiSeFont A@Axe KO3z | CBOT2 | E-RingE-3) x4

RYCCEIET | U089 | HodSet L o B T o o EYOCa400 RO-20 E.Fllr:-g [E- i

KYOCEDED | UM | Susp. Arm Set I LR KYOG21H LA42 | 5.8mmBallEnd | st

KYOCSESS | Ukb1d | Seqvo Savar R P30y (11T 1T o B B R EYOCE31d | MA-1THS | Wheel - Rear 7=

EYDC2ET? | UM-21 | Bumpar gom !

KYOCEESd | UM-25 | Shock Towers iEm CQFTIONAL FARTS

EYCC24a36 | UM | Body e KO A ey QT-050 | Piron Gear [13T) Retiod.5: 1

POCEMS | U306 | Wheels-Fr = KYOCA T OT-051 | PirionGear [147] Febo B.E: 1

EYOCREa0 | UMR2 | Senvo Saver Set gy e OT-052 | Pinion Gear [16T) Retio 7.7 ; 1

EYOCE01 | UM49 | Upright Sat BN AR KYOC4?92 | OT-053 | PinionGear(17T) | Ratio7.3:1

KYOC2E26 | UM-50 | Bulk Head Set R BYDC47a7 | UM23 | Pirion Gear [187) Retio 6.3 : 1

KYOC4E22 | UM-51 | Motor Pate o KYDC4802 | UM-24 | Pinion Gear|18T) Ratio 6.5 1

EYOC4054 | UM-52 | GearBox W0 KYOCABIT | UM25 | PinionGear (20T Ralio b2 ;1

[ KYOCE297 | UMES Uppar Plate Sat ER Y OC4 B UM-28 | MotorGuard

EYOC4523 | UMES | Kelron Gheesis B KGR U2z | SkebizearSet

KYOGC5372 | UM-58 | Resisior Stey e KYOC3518 | OT-O76 | Fina!Pinion Hard

KYOC3164 | UM-B0 | Decals G KYOCES2E | OTW-i0] Seeva Saver Spacal

KYOCS4ES | UM-B1 | ScrewSat

KYOGZ25R | LMW-01 Wing Stay Set e fr s a4 K OCA TOB T8E3 Hobby O

FFODE122 | OT-008 Swing 3hafts TME KYOCRES T 18951 Bhkack CHl Sat [Thin, Medivm, Thick)

KYOCs658 | OT-098 | Shatis-Rear FRE KYOCETIE | 1953 Slkcana O Thin

KvO033E2 | OT-019 | Drive Washer x4 KYOCsTAr | 195 Sifcone Ol Medium

KYOCATE2 | OT-024 | Pinlon Gear(15T) | &= KAOCETIE | 1855 Sifcone Ol Thick

KYOCA7G7 | OT-029 | O-Ring ¥ K0 YOCsRT | W0i10 | SpurGear

KYQIGE1EY | OT-032 | Bals-5.8mm q XD

EYOQ2242 | OT-083 | BallRepd.-2.6mm L %10 yQoatas | w01t | CounerGesr

KYOC3%9Z | 01099 | E-Ring E-2.5) 510 ICPOCETRS | W-5003 | Plasnum Shocks [S)

KyiOla2de | OT-066 | Tires-Low Pro mWE KT T W-5004 | Platinum Shocks L)

EYOC2189 | OT-101 | 5.8mm Ball X KYOCE236 | W.5031 | Tires-Hard Low-Fra Raers

EYOCE363 | OT-107 | Wiry gt KYQCE23T | W-E0a2 | Tires-Soft Low-Fro Haars

RYDCA4E, | OT-129 | Linkage Set ¥z B KYOE12T . | W.B0ET | Swing Shals Universal 2]

EYOCAs17 | OT-041 | Final Plalan &3 KYOCE26 | W-B072 | Tires Block Front-Hard

ENDC48ET | OTW-09 | Plastic Parts TR =B TR TR

[ EVOC2007 | OTW-11 | AdustiaRed Sy |4 e KYOCEZZ] | Weoara | Tires-PinSolke Frant-5ak:

EYOL2009 | OTW-13 | AdpstiblaRodil) | 5 =z

KYDCEES2 | WS0O01 | Godd Shocks (5) | 0% 92 2303 il a0 it ag a2 KYOICEZ2 | W-EC74 | Tires-PinSpike Frant-Hard
BHoH x4

BYCCSESE | WaBD02 | Gold Shocks (L) NG BRI AMAN DGR Ky CHGE22T W.5077 | TiresPin Splka Lerw Profile
s K¥Ocez2e | W-07E | TieesEock Low Profile

KYOCE2S2 | W-5071 | Tires Front i Sea Your W.B0ES | (15T - 25T) HardenedPerormance

KYOC2176 | W-0109 | Ball Differential ERCELE Bl S R Loy Hobn thru Finion Gegrs {Gears
X4 xa X Db Feg Lk | W-50E3

KrOCERR | 1819 Flesisice- 154 EROE T EYOC2177 | WBDO1| Ball Diferental kint

ByOCETas | 1831 Spaed Sontal LR KOG T8 WaD-.0z | Ball Differential Bals

KYOCET4T | 1840 Double Skdad Tape | w1 E¥OCxT | WBDO02) Ball Differential Gear

KYOCE451 | 1878 Seraw Camart L0

KYOC2517 | 18858 | BodyPine flarge) |s=s

EXOG2187 | 1901 ammxi0mmBearing | ¥ =2

RYODZ207 | 1903 | 4mmx8mm Baarlng | & =2

KYQGE2AT | 1911 Bx14mmBasing J#xz

EYODE2a0 | 1842 Wranch Sat W

KYOC2194 | 1974 Baaring Set W1 Ex@ N TME

KYDGR4TE | 2478 Cutlew StockMotpr |5 =

KYOC4586 | BB-26 | MoworCord @

KYCC2520 | EP-22 | BodyPins{small) [7 ==




	001
	002
	003
	004
	005
	006
	007
	008
	009
	010
	011
	012
	013
	014
	015
	016
	017
	018
	019
	020
	021
	022
	023
	024
	025
	026
	027

